CPD20J-R

Counterbalance 1ift truck
P17 B QA
Parts list 4 Hx

20230327 V01



PARTS ORDERING INSTRUCTIONS
HOW TO ORDER

When you order, supply the part number, quantity, model and serial numbers of your machine. Supplying this information will assure prompt, efficient
handing of your order.

Since your dealer carries many parts in stock and maintains up—to—date prices on all parts, he will be able to process your order immediately
If, for some reason, the part is not in stock, he will order it from the factory. In either event, he maintains a current file of service manuals
which give all available parts ordering or technical information.
WHERE TO ORDER

Always order parts from the dealer who sold you your truck. If it is necessary for the dealer to order parts from the factory, he is able to get
prompt service for you. Parts are shipped in accordance with shipping instructions given on the order.
INSTRUCTIONS FOR RETURNING PARTS

Under NO CIRCUMSTANCES will parts be accepted at the factory for credit without prior approval. We cannot accept responsibility for parts returned
without authorization.

If you have some parts which must be returned, contact your dealer. If he believes parts should be returned, he will arrange for authorization
to return the parts
CHANGES

When changes are made to the machine, revised pages for this manual will be issued. These pages must be inserted in your parts manual as soon
as they are received.
Failure to keep your parts manuals up to date will result in confusion and may cause you to order wrong parts.

FAET WL
WAl T I

LTI R, SR B  E RS, B, HSRFES . SRAX s B RS (RIE 7 T IS i 6

A 2R A IR 2 B AR B, T EL A B ORI A B O K S 0, BT DMt 2 R AR A A T T R . (B R A SR SR R, A7 B i XA B, Al AT . LiE
LRERITE I, T B — RS TN SO, SRR AL T R T W B R B LS

T g
AT EATELN, SR ES S NEH R EITI . WREH A L ENATITEL, AN IR AREERIRSS . RIEERITIAGE S, TAFAIE X R A ERAE U B & — i .
T KRB UL

BT, BEONEHR R, B FARAFLNF R, RAREAFTAAK. AT 0B 2 AR IR R K 17157

IR — R — E HIRIE, HRREIEMHE . ALMREIAEAT DURIE, WIS A ELRIE K 24T
BARBH

X FHEARABEN, ZAFMIBIERSEHRT. DEEIRXEBIETN, & Z T el AR SR Z TN 58 RN R SR Z4F0, WaTae & SBEIT . 44
S5 THI R R



GENERAL INFORMATION
INDEX

This parts manual is arranged for easy identification of parts . The index at the front of the catalog gives location of major groups and assemblies.
PART LIST

The Item, describes the item on the Figure you are looking at. The Part No. is a numerical description of the item and the part ordering number.
The Description is a description of the part number in alphabetical form. The Qty is the quantity used on the machine. The Applied Date is a description

when the part is applicable. The Remark is the explanation of the part for a supplement such as the model the capability, the characteristic etc.
HOW TO READ PARTS MANUAL

HELP 1:
Item Part No Description Qty Applied Date Remark
1 02. XDC. 3556 Battery 1 24V/20AH
A : 1 02. XDC. 3557 Battery 1 24V/30AH
1 02. XDC. 3558 Battery 1 24V/40AH
2 03.0132 Screw M5X8 5
7 03. 0245 Nut M12 2
8 03. 04790 Spring 2
B :> 9 01 30. 01. 6685 Wheel Frame 1 -210125
9 02 40.11. 048 Wheel Frame 1 210125—
6 02. KSCX. 0001 Cover 1
7 03. 0243 Nut M10 2 Cancel
C :> 8 40. 11. 040 Roller 2
9 03. 1088 Bolt M10X60 2
3 33.054. 0001 Frame (550) 1
3 33. 054. 0002 Frame (685) 1
D |:> 1 03. 02393 Screw M6X 16 6
5 40. 18. 005 Shaft (550) 1
5 40. 15. 044 Shaft (685) 1
6 33.036. 0007 Push Rod Welding 2 For 1800Kg
E I:> 7 03. 0691 Bushing® 19X ® 16X 15 4
8 03. 0305 Round Pin®5X30 10




A: The part of Index 1 is Optional.

B: The part of Index 9 has an Applicability, because it’s our policy to constantly improve our products
C:The part of Index 7 indicates that the part is canceled. Note the version number when ordering

D:The part of Index 3 indicates that the frame welds have different specifications, 550 or 685 indicates the outer width of the forks. Index 5 indicates
the parts used for the outer width of the forks.

E:The part of Index 6 indicates that the part is used for model with load capacity of 1800KG.

1. Record by time

- 210125 : Ending on January 25, 2021.

210125- : Beginning on January 25, 2021.

2. Record by serial number

01 : Ending at 01

02 : Starting at 02



HELP 2:

A 5.9 Wiring Harness Assembly
B = 5.201 Wiring Harness Assembly
(O 5.202  Wiring Harness Assembly

A:Section 5.2 is the original version.

B:Section 5.201 is the version that some parts in the Section 5.2 have been changed.

C:Section 5.202 is the version that some parts in the Section 5.20lhave been changed.

When you order, Please locate specific parts information of your truck by the Applied Date of parts in each version.



WE
H3x
W24 H 0 WA RN iR o, FFE R SRS SR E R 5 B
FHHAAE
ltem AR AR F, BREKMTE . Part No.& 41— RVIHER B 11114 505, Description &M CF AR Z4H1 565, Qty RN 2 ZF4AE
N FEH R %E. Applied Date Kox 124 EH IR Yo H . Remark J& H RN U EAE B (B2 . 1 aE AR IESE).
BAENFEHHER
#HEh 1.

Item Part No Description Qty Applied Date Remark
Eiac [E EAs Kt & HE
1 02. XDC. 3556 Battery L LEER 1 24V/20AH
: 1 02. XDC. 3557 Battery L b 1 24V/30AH
A 1 02. XDC. 3558 Battery L HL 1 24V/40AH
2 03.0132 Screw M5X8 12T 5
7 03. 0245 Nut M12 IgR) 2
8 03. 04790 Spring P 2
B ::> 9 | o1 | 30.01 6685 Wheel Frame e 1 210125
9 02 | 40.11.048 Wheel Frame [y 1 210125~
6 02. KSCX. 0001 Cover T a5 B 1
7 03. 0243 Nut M10 R} 2 Cancel/HLH
C :> 8 40. 11. 040 Roller BT 2
9 03. 1088 Bolt M10X60 AR 2
3 33. 054. 0001 Frame (550) Ky 1
3 33. 054. 0002 Frame (685) uvY 1
D |:> 4 03. 02393 Screw M6X 16 24T 6
5 40. 18. 005 Shaft (550) S 1
5 40. 15. 044 Shaf't (685) SCHER 1
6 33. 036. 0007 Push Rod Welding HERF 2 For 1800Kg
E I::> 7 03. 0691 Bushing®19X ®16X15  HAE 4
8 03. 0305 Round Pin®5X 30 A AT Y 10




FFg 1 ZoRBEMA LA fih ] R g £ .

5 9 FoREEMA —EH IR YR X2 F O BA A W 347 7= S T2
5 1 RN EEMIGH, ITERERRAS

75 3 RRELLIREARA AT, 550 8% 685 KRt X HI4MGE. 75 5 RoRBLH T 58 XA E H =54
75 6 Koz BB HEE 1800K6 £ 4L,

. FABRFRE S

210125 : #1LF| 2021 4 01 A 25 H

210125- : EIHT 2021 & 01 H 25 H

2. AFFISidx

01 : #ubLFsls o1

02 : E4HFHIS 02



#E 2.

A
B
C:
=

A o+——579 Wiring Harness Assembly
BREH
B < 5.201 Viring Harness Assembly
GRBR
(< 5.202  Wiring Harness Assembly
BRER

D EAY 5.2 RORJRURIRA
DAY 6,201 FORMESMGMRA (FEH 5. 2) EEMAAARE;

BT 5,202 FIRAERFRA (FEH 5.201) EEMFFHAE.

HIEATI A, TEHRAE R RRCA A A AR 38 FH I TR R W 485 P i Iy 2 R (R 145 2




Content H3
1 Body System & RS

1.1 BOAY SYSEEM ZE B ZA G oot e ettt e e e e e e e e e et et e et e e e e e e e e e e e e et et e ee e e e s et e e eeeeeee e e et e ereeeenees BiR! REXHE.
1.2 DFIVE WHEel ASSEMDBIY ZEFIEE SR . ovvvveeeeeeeeeeseeee e eeeeee e eseeseseeee e seesese s s eseesesesee s eseeseseeeeseesesseseaseseeseesesseeseeeseeseseeseseeseeseseeeeseseeses iR ReXHE.
1.3 TUMDIEE ASSEMBIY 5 LA oot eee e e e eee e e s e e eee s e eseeseseaee s eseeeeseaseseeseesese s seeseesaseeeeseeseeseseene iR ReXHE.
1.4 HANATAIS ASSEMDIY FFVEE BT oo eeeee s e e e e e e s s e e eseesese e s eseeseee e s eseseeseseeseeseeseee s e s esaeseseseeseesaesese e seesaeseseeseeeseee iR ReXHE.
1.5 PEAal ASSEMBIY BRI o vvovee e eee e e e ee e e e e eeeeseseee s eseeseeseeeeeeeseeeeeeeeseeeee e eeeeeeeseeeeeeeeeeseeeeeeaesse s eseseeeseeeeeees et essesseeeeeeeeeeeens BiR! REXHE.
1.6 HOUSING ASSEIMBIY AP EE I T vt eee e e e e e e e eeeeeeee e s eeeeseeeae e e e e e eeeeeee e e eeeeeeeeeaeseeeeeeeeeeeseeeeeeeeeeeesseeseseeeeeseseeeseeneens BiR! REXHE.

2 Operating System Y RS

2.1 OPEIAtiNG SYSTEM FZ 2D ..ottt ettt e et e e e et e e et e e ee st eee e e e e eee et ee s een e iR ReXPE.
2.2 Control Pod Assembly (For Coded Lock) FFAR kAL CHIEBERIEI) oottt ettt et ettt e ettt e s ess et e e et etenseseneesenens 11
2.3 Control Valve Assembly (two spool) Z2EEIRIZHAE (IR ottt ettt iR ReXPE.

3 Mast Lifting System &7 R4

3.1 Double Mast Lifting SYStemM THZE T TZEALTE ZR G ..ottt ettt ettt et et s st et et et s as s et e s e s ens s et et essanas s et eseasnsaseseseaennas 15
3.2 Triple Mast Lifting SYStEM o | AR TE ZR G0 ..ottt ettt sttt en s een s 17
3.3 Two Stage Door Rack Cargo FOrk Rack T T TZETE X ZE ...ttt ettt ettt ettt et st ettt et e et et en et et e e et enseset et eneeseaenseaeeenene 20
3.4 Three Level Door Rack Cargo FOrk RACK T2l TR BT LB .ottt ettt et a ettt et s e et et et et e et et eae et et et esene et es et etensesensesenensanas 21

3.5 Chain System (Double Mast) BEZE ZRGE (2T TBE) oottt ettt ettt ettt et et et st et et et et et et ae et et et ettt et et et et ne et etean e 22



4 Hydraulic System BERS

4.1 Hydraulic System (Double Mast) TEITE ZRZE (2l TR oottt ettt ettt s st n st esen s aesseans 24
4.2 Hydraulic System (Triple Mast) JUE ZRGE CE 0T TR oottt e et s e eee s ees s ees e 26

5 Electrical System BSR4

5.1 Electrical System (Double Mast) FE LR GE (T T2 oottt ettt ettt et et e e e et et et et e st es et e s enseseae et et ens et ene et eeeananan 29
5.2 Electrical System (Triple Mast) HLATZRAE (ool TE) oottt ettt ettt e e 31
5.3 Cable ASSEIMIDLY FELZR L. ....ovovieeeceeeeeeeeecee ettt ettt ettt ettt a et et et et e a et et et a et ettt e et e et et e Attt et a e ae et e e et e ene et et et et e an it et et eaenear et et eaeanas 34

5.4 Wiring Harness ASSEIMDLY ZE HRUEL .. ..ovoviuiueieieiicieeieie ettt st b st s s bbb s st s s s st b st s et s s s s s bbb s st s s st s s s snseee 33



1.1 Body System
L RG
Ttem Part No Description Qty Applied Date Remark
i (2] £ S #HE & A H HiE
1 30201120019 | Screw M12X20 B2AT 4 03. 0546
2 30411120003 | Spring Washer @12 AR 12 03.0015
3 30401120001 | Flat Washer @12 A 4 03. 00514
4 20203000234 | Clump Weight 7S 1 30.01. 0703
5 20204000369 | Fixed Angle Iron B £ A % 2 30. 01. 08803
6 30201050009 | Screw M5X12 BEAT 2 03. 0131
7 30411050001 Spring Washer @5 3 3 2 03. 00132
8 20201001090 | Line Connector Seat EX: 3 1 16. 0099
9 20203000566 | Mounting Plate TR 2 30. 04. 189
10 30201100025 | Screw M10X40 B2AT 6 03.0168
11 30211060008 | Screw M6X16 BEAT 4 03. 0228
N 12 30351060005 | Clip Nut Ko 4 03. 0587
13 20102011796 | Chassis =33 1
14 30711025002 | Vullball Bearing 77 T Bk i A 12 03. 90. 063
P 15 30101060012 | Bolt M6X 16 43 4 03. 04110
;“_ ] 16 30411060002 Spring Washer @6 3 3 6 03.0011
17 30401060001 | Flat Washer @6 T 6 03. 00512
18 30201140001 | Screw M14X55 B2AT 4 03.0708
19 30411140002 | Spring Washer ®14 A 4 03.0016
20 20203000848 | Bearing Bush HE 2 30. 52. 0003
21 54331000025 | Seal Ring & E 2 02. 01. 3007
22 30701045002 | Bearing & 2 03. 90. 039
23 30701040003 | Bearing & 2 03. 90. 030
24 30431350001 | Tab Washer ®35X1.5 B E 2 03. 0525
25 30331350002 | Nut M35X1.5 453 2 03. 0291
26 51241000008 | Wheel ®F 2 02. LZ. 0056
27 20204000515 | End Cap A 3 2 30.01. 1753
28 30401060001 | Flat Washer @6 T 8 03. 00512




1.

1

Body System

i%/\é}i

Ttem Part No Description Qty Applied Date Remark

F5 R £ S HE & il B #7 &E
29 30411060002 | Spring Washer ®6 AR 8 03. 0011
30 30101060012 | Bolt M6X 16 i 8 03. 04110
31 30251060025 | Screw M6X12 AT 8 03. 0090
32 20203000439 | Shell Flange HA 2 30. 04. 048
33 30201120010 | Screw M12X30 BT 8 03.0171
34 51231000012 | Tumbler i 4 2 82.15. 010
35 30101140009 | Screw M14X30 BT 8 03. 0920
36 30411140002 Spring Washer @14 4k 8 03. 0016
37 30401140003 | Flat Washer ®14 4 8 03. 0045
38 20203000568 | Mounting Plate R EMR 1 30. 04. 192
39 30201060022 | Screw M6X25 AT 4 03.0150
40 20203000455 | Bracket b& 4 2 30. 04. 056
41 30101080028 | Bolt M8X35 LS 2 03. 03810
42 30411080002 | Spring Washer ®8 B 11 03.0012
43 30401080001 | Flat Washer @8 4 10 03. 0050
44 20203000459 | Fixture B % 3 1 30. 04. 058




1.2 Drive assembly
IRA K
ITtem Part No. Description Qty Applied Date Remark
Fe KA 4 #HE & A H HiE
A 52101000059 | Driving Assembly W B K 1 02. QD. 00765
z?\ o 1 30201080007 | Screw M8X40 B2AT 10 03.0159
™ 2 50301090002 | Gasket #E 4 30. 11. 0002
3 40321300002 | Dust Ring 30X40X4/6 7 b 4 03. 0487
4 50301320001 | Guide Ring FEIN 2 03. 0501
5 20201000470 | Upper Bracket X 1 30.01.1135
6 20201000001 | Slide Bar BT 2 30.01.0189
7 50401000073 | Damping Spring ®8 WE#E 2 02.01.2113
8 30421400002 | Check Ring 40 HHE 2 03. 0027
9 40502330001 | Sealing Ring FHE 4 03. 0488
10 20201000459 | Shaft Sleeve HE 2 30.01. 1129
11 50301270001 | Guide Ring FE I 2 03. 0502
12 20201000466 | Lower Bracket TXE 1 30.01. 1133
13 30201080005 | Bolt M8X25 L33 6 03. 0156
14 50204140003 | 0il Plug wE 1 02. 01. 9089
15 30251080012 | Screw M8X16 B2AT 8 03.0117
16 52105000019 | Shell Cover Tk 1 02.01. 9079
17 52105000050 | Box FEEe 1
25 ﬂ'!‘ﬁﬁ 18 50204160003 | 0il Plug i E 1 02.01. 9088
B . I"lrg\\\'lll-% 19 51241000021 | Driving Wheel ®248X75 W A% 1 02.LZ. 0121
ED I /,. 20 52105000023 | Output shaft assembly Hr A R 1 02. 01. 9083
21 30802065002 | 0il Seal ®95X65X10 1 1 02. 01. 9086
22 30702050003 | Bearing 32010 A& 1 03. 90. 059
23 30702060001 | Bearing 32012 A& 1 03. 90. 060
20 24 52105000020 | Arc Gears IR I 1 02. 01. 9080
25 30702025001 | Bearing 30205 A& 2 03.90. 035
26 52202200001 Small helical gear /NEH R 1 02.01. 9082
27 52105000043 | Big helical gear KAE 1 02.01. 9081




1.2 Drive assembly
IRA K

ITtem Part No. Description Qty Applied Date Remark

e KRG 4 HE & A H &E
28 50205200001 | Nut M20X1.5 453 1 02. 01. 9090
29 30201060022 | Screw M6X25 W4T 1 03.0150
30 30301060001 | Nut M6 453 1 03. 0257
31 30411060002 | Spring washer ®6 A 5 03.0011
32 30401060001 | Flat washer ®6 A 1 03. 0049
33 20201000978 The base for driving IR K E 1
34 30201060020 | Screw M6X16 B2 AT 1 03.0147
35 30401060006 | Flat washer ®6 A 1 03. 0644
36 30411080002 | Spring washer @8 AR 28 03.0012
37 30201080006 | Screw M8X30 AT 6 03. 0157
38 70402000001 | Steering motor 200W B 1 HL AL 1 02.DJ. 2102
39 30201060010 | Screw M6X 150 B2AT 4 03.0178
40 55704000007 Electromagnetic brake B E 1 02.01. 0053
41 70401000008 | Driving Motor 2.5KW IR 5y #L AL 1 02. DJ. 0090
42 30201080032 | Screw M8X35 BZAT 10 03.0158
43 70109000000 | Proximity switch BHA % 1 19. 034653
44 20201000511 | The installation cover REE 1 30.01. 1565
45 30711160001 | Large bearing B A 1 A B R 1 02.01. 0071
46 30211040019 | Screw M4X10 AT 3 03. 04170
47 20201000508 | Stripe induction strip IR R R A 1
48 52105000024 | Big gear plate K& 1 02. 01. 9084




1.3 Balance Wheel Assembly

PR A
ITtem Part No. Description Qty Applied Date Remark
e R 4 HE & A H &E
-1 A 51231000012 | Balance Wheel Assembly AT 2 82.15.010
1 51251000021 | Rotating shaft welded parts  ##h/E4& 4 2 30.01. 1553
2 2 30704090001 | Bearing (5118) & (5118) 2 03. 90. 029
B 3 30702030004 | Bearing (30206) & (30206) 2 03.90. 031
4 20201000751 | Dust cover 7 % 2 30.01. 1050
3 5 30331240001 | Nut M24 ] 42 4 M24 2 03. 0296
6 30431240002 | Stop Washer wEF R E 2 03. 0522
4 7 51251000020 | Wheel frame welds AR A1 2 30.01. 1554
@ — 8 30311160001 | Nut M16 Y24 M6 4 03. 0247
5 9 20203000393 | Bolt LS 2 30.01.1058
10 30401200005 | gasket #E 4 03. 0832
11 30701020007 | Bearing (6204) & 6204 4 03. 90. 057
12 51241000023 | Balance wheel T 4 02.L7.0123




1.4 Guard arm assembly

P S
| Ttem Part No Description Qty Applied Date Remark
i R £ S #HE & A H &E
1 55202000004 | Handrails a1 1 30. 01. 1477
2 54307000009 | Dust Ring 7 4 B 1
3 30421480001 | Spring Washer @48 AR 2 03. 0072
4 50301485001 | Shim # 2 30.01. 1203
5 30501100003 | Cylindrical Pin B A 44 1 03. 0438
;’ ! 6 55204000028 | Turn HHE 1
ﬁ’ ¥ s, 7 30101100002 | Bolt M10X30 LS 4 30. 35. 0297
.'E E 3 5 8 30411100002 Spring Washer ®10 4k 4 03.0014
/; g :}-f R 9 30401100002 | Flat Washer ®10 A 4 03. 00513
j k _ @"%‘& " 10 30101050012 | Bolt M5X20 43 4 03. 0578
; t *ﬁ 11 30411050001 | Spring Washer ®5 AR 4 03. 00132
ﬁa 12 30401050001 | Flat Washer @5 A 4 03. 00511
5 * 13 55204000032 | Switch Board Left Vi v 1
. /1 14 70103000005 | Sensitive Switch WX 2 02.01.2178
" f 15 30211030003 | Screw M3X18 BEAT 4 03. 0536
[P T 55203000008 | Handrails Seat 8 1
17 30221080003 | Screw M8X12 B2AT 6
18 55204000033 | Switch Board Right TR A 1
19 30311100001 | Nut M10 B2 8 03. 0243
20 55204000012 | Mounting Plate HE R 2 30. 01. 1147
21 30111100001 | Bolt M10X35 %3 8 03. 0205
22 40311510001 | Bushing HE 2 03. 0503
23 55204000022 | Turn g 1 30. 01. 2550
24 55202000005 | Handrails a1 1 30.01. 1478




1.5

Pedal assembly
AR LA

ITtem Part No. Description Qty Applied Date Remark
F5 KA E #E A H &
A 55601000010 | Pedal assembly PR 4L 1 82. 35. 0016
1 50101200051 | pivot Bty 1 30. 10. 0002

2 54001000010 | Shaft Sleeve HEEEE 2 03. 0454

3 50301205002 | gasket HE 2 30.01. 1174
4 50301090002 | gasket HE 2 30. 11. 0002
5 30411080002 Spring washer 8 g 2 03.0012

6 30201080004 | Screw M8x20 H2AT N8x20 2 03. 01550

7 20203000435 | Connecting screw i R R AT 1 30. 04. 046

8 30301160001 | Nut M16x1.5 Y2 M16x1. 5 2 03. 0281

9 50407000043 | Gas spring RE% 1 02. QTH. 3640
10 30421080001 | Cir clip For Shaft ®©8 %k /H 3% 4 5 & 2 03. 0057

11 20201000776 | Connecting screw &R AT 1 30.01. 1948
12 20101010108 | Pedal welded parts B AR R 1 1 33.025. 0003
13 30401080001 | Flat washer 8 T8 1 03. 0050

14 30301080001 | Nut M8 2 )8 1 03. 0258

15 30201080007 | Screw M8x40 H2AT N8x40 1 03. 01590

16 30311120001 | Nut MI12 2 A M12 2 03. 0820

17 50401000047 | Damping spring BEHE 2 02. 01. 211300
18 50401000048 | Damping spring REHE 2 02.01. 211301
19 50301125003 | Spring gasket HER R 2

20 30101120037 | Bolt M12x80 e M12x80 2 03. 0389




1.6

Cover Assembly

T 2 A

L

Ttem Part No Description Applied Date Remark
F5 KRG £ S & il B #7 &E
1 54302000141 | Housing HE 02. FGJ. 32831
2 54302000017 | Rubber Sleeve HIKE 02. 01. 00072
3 30211060031 | Screw M6X16 AT 03. 02393
4 54302000140 | Cover Plate =R 02. FGJ. 32829
5 20203000461 | Joint-Shaped Support BELE 30. 04. 059
6 20201000181 | Screw BT 30. 07. 056
7 54302000142 | Cover Plate FA 02. FGJ. 32833
8 54304000002 | Handle WF 03. 0208
9 54302000019 | Rubber Cover HARE 03. 0611
10 54302000139 | Cover Plate B3 02. FGJ. 32826
11 30211060005 | Screw M6 30 BT 03. 0216
12 20203000463 | Joint-Shaped Support BELE 30. 04. 060
13 20203000465 | Sleeve (RS 30. 04. 061
14 30211060031 | Screw M6X16 AT 03. 02393

! .

)

Bl

Ty e

bessssssssnsmnmnn

|
.




2.

1

Handle Assembly
FHR K

ITtem Part No. Description Qty Applied Date Remark

e KA 4 #HE & A H HiE
A 20301020646 | Handle Assembly F AR B 1
1 71501000001 | Control Pod Assembly FA LB R 1 02. SB. 317515
2 55222000026 | Mounting Seat FAARERE 1 30.01. 2014
3 30201080022 | Screw M8X20 BEAT 2 03. 0817
4 30251050015 | Screw M5X12 BEAT 4 03. 0083
5 20201000950 | Cover FAE 1 77700000278
6 20101010027 | Connector XS 1 33.011. 0001
7 55222000014 | Control Handle FAAA 1 30. 01. 3308
8 30251060029 | Screw M6X16 $24T 4 03. 0089
9 30501050003 | Round Pin ®5X45 B B AR 4 1 03. 0303
10 30251050007 | Screw M5X16 BEAT 4 03.0109
11 54302000418 | Plate S AR 1 02.01. 0217
12 50106120002 | Shaft i 1 30.01. 1138
13 54307000005 | Silicone Tube IR E 1 02.01. 221512
14 55222000039 | Screw BEAT 1 30.01. 1919
15 30201100024 | Screw M10X30 BEAT 2 03.0166
16 30411100002 | Lock Washer ®10 A 2 03.0014
17 30421080001 | Cir clip For Shaft R ¥4 2 03. 0057
18 50407000044 | Air Spring AHE 1 50407000007
19 55222000031 | Shaft B 1 30.01. 3373
20 30421100001 | Cir clip For Shaft R 4 1 03. 0058
21 30201030002 | Screw M3X16 B24T 2 03.0128
22 70103000004 | Micro Switch W % 1 02.01. 2177
23 20201000455 | Plate L ER 1 30. 01. 1080
24 54001000020 | Bushing ®20X ®18X16 HREEE 2 03. 0455
25 50101180002 | Shaft i 1 30. 01. 3359
26 55222000028 | Handle Fossa FWE 1 30. 01. 3309
27 54302000063 | Plate N #= R 1 02.01. 0216




2.

1

Handle Assembly
FHR K

ITtem Part No. Description Qty Applied Date Remark

e KA 4 #E & A H HiE
28 30251080012 | Screw M8X16 B24T 2 03.0117
29 20201000671 | Casing E1d 1 30.01. 6378
30 20301010002 | Steering Sensor A 1) R L 2 4L 1 1 81. 004. 033
31 30201080024 | Screw M8X25 BEAT 4 03. 01562

10




2.2

Control Pod Assembly
T S i

ITtem Part No. Description Qty Applied Date Remark
Fe KA 4 #E & A H HiE
A 71501000001 | Control Pod Assembly FA LB R 1 02. SB. 317515
1 71511000015 | Belly Switch i S 1 16. 0038
2 71511000016 | Spring W 1 03. 0725
3 71511000001 | Upper Cover +& 1 02.01. 31770
4 71511000014 | Button Plug Wk 4 02.01. 317725
5 70103000006 | Micro Switch W I x 7
6 71511000007 | Lift Button Base F Ve 5 4 R 2 2 02.01.317718
7 71511000004 | Lift Button Frie A 2 02.01. 317721
8 71511000017 | Cylindrical Pin ®3X17  [EAE4H 2 03. 0760
9 73109000011 | Fixing Sleeve BHEE 2 30. 01. 3427
10 71511000018 | Spring wE 3 03. 0726
11 71511000005 | Horn Button o\ 3% Al 1 02.01. 317723
12 71511000345 | Button Clip WHFT 2 02.01. 317724
13 30231030002 | Screw BEAT 5 02. SB. PJ. 0012
14 71511000107 | Install The Card ZEF 1 02. SB. PJ. 0006
15 70132000105 | Accelerator Assembly iit: R 3-8 1 02.01. 2155
16 71511000115 | Knob A 2 02. SB. PJ. 0027
17 71511000013 | Bracket Right XA 1 30. 01. 3424
18 70132000001 | Accelerator piLE:S:3 1 02.01. 2151
19 30431080001 | Wave Washers B HE 2 03. 0735
20 71511000012 | Bracket Left XA 1 30. 01. 3423
21 71511000112 | Shaft Sleeve HAE 2 30. 01. 3426
22 71511000113 | Shaft Jacket I E 2 02. SB. PJ. 0025
23 30211030008 | Screw M3X12 BEAT 2 03. 05364
24 30201050009 | Screw M5X12 BEAT 2 03.0131
25 71511000002 | Lower Cover T# 1 02.01. 31772
26 30201050017 | Screw M5X25 BEAT 2 03.01410
27 30201050019 | Screw M5X55 BEAT 2 03. 0751

11




2.2

Control Pod Assembly
T S i

ITtem Part No. Description Qty Applied Date Remark
Fe KA 4 #E & A H HiE
28 71511000109 | Install The Card ZEF 1 02. SB. PJ. 0016
29 71511000003 | Mode button #E AL 1 02.01. 317719
30 71511000351 | Cover F=AR 1 02.01. 31777

12




2.3

Control Valve Assembly (two spool)

LRI (IO

Ttem Part No Description Qty Applied Date Remark
i KA £ S #HE & A H HiE
1 54301000006 | Lever ERii] 1 02. 01. 3364
2 54307000008 | Waterproof Sheath W AP E 2 02. 01. 2241
3 54301000002 | Lever ERii] 1 02. 01. 3362
4 30101060008 | Bolt M6X12 %3 1 03.0918
5 30411060002 | Spring Washer ®6 B 1 03.0011
6 30401060001 | Flat Washer @6 T 1 03. 00512
7 50105120002 | Pin shaft it 1 33.020. 0003
8 54001000005 | Shoulder Composite Sleeve HRESE 8 03. 04561
9 20203000431 | Competing Bt 2 30. 04. 044
10 20103010266 | Joy Stick HYA 1
11 20103010267 | Joy Stick TN 1
12 30201080003 | Screw M8X16 B2AT 4 03. 01530
13 30411080002 | Spring Washer ®8 AR 8 03.0012
14 30401080001 | Flat Washer @8 A 4 03. 0050
15 20203000425 | Bracket k&4 1 30. 04. 041
16 55511000005 Connecting Rod # A 2 30.01. 1503
17 30511060002 | Pin Roll ®6X20 ok 2 03. 0321
18 30511020001 | Cotter Pin ®2X16 Pk 2 03. 0333
19 30201060018 | Screw M6X12 B2AT 4 03.0145
20 30411060002 | Spring Washer ®6 L 4 03.0011
21 30401060001 | Flat Washer @6 T 4 03. 00512
22 20203000310 | Mounting Plate REMR 1 30. 01. 2049
23 20203000705 | Bracket X 2 30. 05. 129
24 70103000010 | Sensitive Switch WMEF X 3 02.01. 2183
25 40201200002 | Straight Joint HEL 1 02. 01. 324322
26 54013000004 | Hoop Eiok:d 1 03. 05384
27 40202220004 | Right-Angle Connector HAHEL 1 02.01. 31040
28 40201160021 | Straight Joint Bk 2 02. 01. 324324

13




2.3

Control Valve Assembly (two spool)
ZEGIRA (O

Ttem Part No Description Qty Applied Date Remark
i KA £ S #HE & A H HiE
29 30511045002 | Pin Roll ®4.5X20 i 2 03. 0317
30 30511016001 | Cotter Pin ®1.6X20 ik 2 03. 0591
31 40404000024 | Control Valve % B 1/ 1
32 30101080003 | Bolt M8X20 LS 4 03. 0357
33 30401080001 | Flat Washer @8 A 4 03. 0050
34 20203000423 Mounting Plate TEKR 1 30. 04. 040
35 30101100036 | Bolt MI0X1.25X20 LS 3 03. 0588

14




3.1 Double Mast Lifting System
[LEARES ST
Ttem Part No Description Qty Applied Date Remark
i KA £ S #HE & A H HiE
1 30511032004 | Cotter Pin ®3.2X20 ik 4 03. 0860
2 50101075001 | Pin Shaft A 4 03. 03203
3 53104000002 | Chain Tie Rod HE 4 AL AT 2 30. 04. 079
4 30301180003 | Nut M18 853 4 03. 0261
5 30511040005 | Cotter Pin ®4X63 IF o 44 2 30. 35. 7C. 233
6 51101000001 | Roller R 4
7 50202080001 | U-Shaped Bolt U A% 2 02.01. 3514
8 54202000016 | 0il Cylinder Support Block &I X#3k 2 19. 0595
9 30401100005 | Washer 10 K 4 03. 0915
10 30311100001 | Locknut M10 423 4 03. 0243
& 20-19-18
20 2993 24 11 30301100003 | Locknut M10 453 2 03. 0259
12 30101100014 | Bolt M10X55 43 2
13 20102011802 | Outer Mast (4000) RES 1
N 13 20102011801 | Outer Mast (3500) RES 1
13 20102011800 | Outer Mast (3000) RES 1
13 20102010103 | Outer Mast (2500) VRES 1
13 20102010008 | Outer Mast (2000) VRES 1
14 30101080009 | Bolt M8X30 L83 2 03. 0858
15 30411080002 | Spring Washer ®8 A 2 03.0012
16 30401080001 | Flat Washer @8 A 2 03. 0050
17 20203000485 | Bracket b&: 1 30. 04. 080
18 30401050001 | Flat Washer @5 A 2 03. 00511
19 30411050001 | Spring Washer 5 B 2 03. 00132
20 30201050016 | Screw M5X20 BEAT 2 03.0141
21 40301500191 | Lift Cylinder (4000) AT T 2 02. YG. 32828
21 40301500192 | Lift Cylinder (3500) AT AT 2 02. YG. 32829
21 40301500189 | Lift Cylinder (3000) AT T 2 02. YG. 32826
21 40301500250 | Lift Cylinder (2500) & F i 2 02. YG. 3701

15




3.1

Double Mast Lifting System

Wik AT 2
ITtem Part No Description Qty Applied Date Remark
e KA e %E & Ji| H # %
21 40301500294 | Lift Cylinder (2000) i T 2
22 30401120001 | Flat Washer ®12 ] 2 03. 00514
23 30411120003 | Spring Washer ®12 B 2 03.0015
24 30101120036 | Bolt M12X50 L4 1 03. 0387
25 50201330001 | Bolt B 1 30. 03. 051
26 30101160020 | Bolt MI16X80 Bk 1 03. 0390
27 30411160002 | Spring Washer @16 Bk 1 03. 0017
28 50301165003 | Shaft Sleeve WE 1 30. 05. 001
29 51107000006 | Sprocket k4 1 30. 05. 181
20-19-18 30 51106000009 | Sprocket HE# 2 30. 01. 2980
30 22-23-24 31 30421400001 | Retainer Ring 40 LE 2 03. 0070
32 20103010169 | Tnner Mast (4000) SARES 1 03. 0071
32 20103010167 | Tnner Mast (3500) CARES 1
N 32 20103010108 | Tnner Mast (3000) WITE 1
32 20103010015 | Inner Mast (2500) SARES 1 33.020. 011
32 20103010013 | Tnner Mast (2000) CARES 1

16




3.2 Triple Mast Lifting System
=RIETH RS
Ttem Part No Description Qty Applied Date Remark
e R e & A H %
1 20102011806 | Outer Mast (6000) ERE:3 1
1 20102011805 | Outer Mast (5500) ERE:3 1
1 20102011804 | Outer Mast (5000) ERE:3 1
1 20102011803 | Outer Mast (4500) SNTR 1
2 0 2 20202000762 | Bracket R 1
. 3 412 3
4 : 3 30401050001 | Flat Washer @5 ] 2 03. 00511
45@5 s 4 30411050001 Spring Washer ®5 A 2 03. 00132
47-25-24 32 (4
10 5 30201050016 | Screw M5X 20 BBAT 2 03. 0141
6 51101000007 | Roller R 6
- 7 50202080001 | U-Shaped Bolt U R A 2 02.01. 3514
4 i 8 54202000016 | 0il Cylinder Support Block — J#I X3k 2 19. 0595
9 30511040005 | Cotter Pin ®4X63 il 2 30. 35. 7C. 233
10 53104000002 | Chain Tie Rod B4 AT 2 30. 04. 079
T 11 50101075001 | Pin Shaft i 4 03. 03203
8 95 12 30511032004 | Cotter Pin ®3.2X20 Pil=k 4 03. 0860
13 30301180003 | Nut M18 453 4 03. 0261
54 9 A 'i 14 40301450143 | Lift Cylinder (6000) AT L 2 02. YG. 3730
14 s 14 40301450155 | Lift Cylinder (5500) i T 2 02. YG. SJ. 0002
5-/ \@/16 14 40301450154 | Lift Cylinder (5000) i T 2 02. YG. SJ. 0004
1 U 14 40301450153 | Lift Cylinder (4500) A i T 2 02. YG. 3763
I 15 40301700020 | Middle Cylinder (6000) o 1 T 1 02. YG. 3729
15 40301700021 | Middle Cylinder (5500) o J L 1 02. YG. SJ. 0001
ﬁ 15 40301700022 | Middle Cylinder (5000) o 8 L 1 02. YG. SJ. 0003
15 40301700023 | Middle Cylinder (4500) o i 1 02. YG. 3764
16 51101000010 | Roller R 2
17 20103010116 | Middle Mast (6000) TR 1 33. 020. 024
17 20103010177 | Middle Mast (5500) TR 1
17 20103010174 | Middle Mast (5000) FITR 1

17




3.2

Triple Mast Lifting System

=HVET RS

4

47-2

10

2 0
. 3 ¥ 3
"/@% : % .
3
54 37 4

14

Ttem Part No Description Qty Applied Date Remark
F5 KRG £ S HE & A H &E
17 20103010171 | Middle Mast (4500) FI1R 1
18 30201080032 | Screw M8X35 24T 1 03.0158
19 30411080002 | Spring Washer ®8 B 9 03.0012
20 30401080001 | Flat Washer @8 A 9 03. 0050
21 30201080004 | Screw M8X20 B2AT 8 03. 01550
22 20203000535 | Bracket b&d 2
23 30201060018 | Screw M6X12 B2AT 2 03.0145
24 30401060001 | Flat Washer @6 A 4 03. 00512
25 30411060002 | Spring Washer ®6 A 4 03.0011
26 54102000005 | Hoop kit 1
27 20103010117 | Inner Mast (6000) CARES 1 33.020. 025
27 20103010178 | Inner Mast (5500) HITE 1
27 20103010175 | Inner Mast (5000) HITE 1
27 20103010172 | Inner Mast (4500) HITE 1
28 30411160002 | Spring Washer @16 B 2 03.0017
29 30101160016 | Bolt M16X110 %3 1 03. 0724
30 50301165003 | Shaft Sleeve WE 1 30. 05. 001
31 51107000006 | Sprocket A 1 30. 05. 181
32 30421400001 | Retainer Ring ®40 HHE 2 03. 0070
33 51106000009 | Sprocket HEH 2 30. 01. 2980
34 50201330001 | Bolt B 1 30. 03. 051
35 30101120036 | Bolt M12X50 LS 1 03. 0387
36 30411120003 | Spring Washer @12 B 2 03.0015
37 30401120001 | Flat Washer @12 A 2 03. 00514
38 30201120003 | Bolt M12X35 LS 1 03.01721
39 51107000008 | Sprocket HE 1 30. 05. 216
40 50301165005 | Shaft Sleeve HE 1 30. 05. 218
41 30101160020 | Bolt M16X80 A 1 03. 0390

18




3.2

Triple Mast Lifting System

=HIVET RS

2 0
A 3 u 39
Ay |
4 5 3 pr 2
47-25-24 3 ;

10

14

Ttem Part No Description Qty Applied Date Remark
i KA £ S #HE & A H HiE

42 30401100005 | Washer 10X2.5 A 4 03. 0915

43 30301100003 | Nut M10 453 2 03. 0259

44 30311100001 | Lock Nut M10 R 4 03. 0243

45 30101100014 | Bolt M10X55 %3 2

46 20203000308 Mounting Plate ZER 1

47 30201060020 | Screw M6X<16 B2AT 2 03. 0147

19




3.3

Two Stage Door Rack Cargo Fork Rack
LEQEY:$ES

Ttem Part No Description Qty Applied Date Remark
F5 R £ S HE & il B #7 &E
1 30201100022 | Screw M10X20 AT 6 03.0163
2 20103010109 | Balladeur Train B 2 33.020. 012
3 51101000001 | Roller R 6
4 50101075001 | Pin Shaft it 2 03. 03203
5 30511032004 | Cotter Pin 3.2X20 IF o 44 2 03. 0860
6 30101080003 | Bolt M8X20 LS 4 03. 0357
7 30411080002 Spring Washer @8 3 3 4 03.0012
8 30401080001 | Flat Washer @8 A 2 03. 0050
9 50101300004 | Cotter Pin it 2 30. 05. 140
10 54002000048 | Shaft Sleeve £4E 2 03. 04510
11 40301630002 | Tilt Cylinder 1 44 8 1 2 02. YG. 20411
12 30411100002 | Spring Washer @10 AR 12 03. 0014
13 30201100023 | Screw M10X25 AT 8 03.0165
14 30251080028 | Screw M8X25 AT 4 03. 0092
15 20203000758 | Slider EE7 2 30. 05. 197
16 20103010110 | Fork Arm Carrier B X HE 1 33.020.013
17 30201120003 | Screw M12X35 AT 1 03.01721
18 30401100002 | Flat Washer ®10 A 4 03. 00513
19 20203000573 | Guardrail PR 2 30.04. 198
20 53201000187 | Fork X 2 02. DDHC. 32826

20




3.4

Three Level Door Rack Cargo Fork Rack
=BT SR

24

Ttem Part No Description Qty Applied Date Remark
i (2] £ S #HE & A H &E
1 51101000007 | Roller R 4
2 50101075001 | Cotter Pin it 1 03. 03203
3 30511030003 | Cotter Pin ®3X20 F o 44 1 03. 0557
4 20103010190 Balladeur Train g 1
5 30401060001 | Flat Washer @6 A 4 03. 00512
6 30411060002 Spring Washer @6 3 3 4 03.0011
7 30201060018 | Screw M6X<12 BEAT 2 03.0145
8 30201080004 | Bolt M8X20 LS 2 03. 01550
9 30411080002 Spring Washer @8 3 3 2 03.0012
10 30401080001 | Flat Washer @8 A 2 03. 0050
11 54002000048 | Shaft Sleeve E4E 2 03. 04510
12 40301630002 | Tilt Cylinder 4% e 4T 2 02. YG. 20411
13 30411100002 | Spring Washer @10 AR 8 03. 0014
14 30201100023 | Screw M10X25 BEAT 8 03.0165
15 20203000543 | Mounting Plate R 1 30. 04. 144
16 30201060020 | Screw M6X<16 B2AT 2 03.0147
17 30251080028 | Screw M8X25 B2AT 4 03. 0092
18 20203000758 | Slider bR 2 30. 05. 197
19 20103010111 Fork Arm Carrier BX X 2
20 20203000440 | Guardrail P 2 30.01. 2110
21 30401120001 | Flat Washer ®12 A 4 03. 00514
22 30411120003 | Spring Washer @12 B 4 03.0015
23 30201120003 | Screw M12X35 HEAT 4 03.01721
24 53201000187 | Fork B X 2 02. DDHC. 32826

21




3.5

Chain System (Double Mast)
BE ARG (15D

Ttem Part No Description Qty Applied Date Remark
i KA B4 #HE & A H HiE
1 53101000060 | Leaf Chain 133 (4000) A HE 133 7 2
1 53101000059 | Leaf Chain 119 (3500) R EE 119 F 2
1 53101000088 | Leaf Chain 109 (3000) A EE 109 2 02.LT. 3513
1 53101000126 | Leaf Chain 93 (2500) WK 4k 93 F 2
1 53101000125 | Leaf Chain 81 (2000) e 2
2 30511030003 | Cotter Pin ®3X20 IF o 44 4 03. 0557
3 50101075001 | Cotter Pin it 4 03. 03203
4 53104000002 | Chain Tie Rod A A AT 2 30. 04. 079
5 30511040001 | Cotter Pin ®4X30 IF o 44 2 03. 0339
6 30301180003 | Nut M18 423 4 03. 0261
7 53105000006 | Chain Fixing Plate HER 2 30. 04. 095

22




3.5

Chain System (Triple mast)
BEXRG (=ZHI14

T
Iy
[l

L
A |

IS

e

VA S

£

e}

EW
“:,a_/

Ay

oo

Ttem Part No Description Qty Applied Date Remark
i KA £ S #HE & A H HiE
1 53101000034 | Leaf Chain 135(6000) WA EE 135 7 2
1 53101000061 | Leaf Chain 127(5500) A EE 127 F 2
1 53101000059 | Leaf Chain 119(5000) R EE 119 7 2
1 53101000065 | Leaf Chain 111(4500) eI 2
2 50101075001 | Cotter Pin ok 5 03. 03203
3 30511030003 | Cotter Pin ®3X20 IF o 44 5 03. 0557
4 53104000002 | Chain Tie Rod 5 A AT 3 30. 04. 079
5 30511040001 | Cotter Pin ®4X30 IF o 44 3 03. 0339
6 30301180003 | Nut MI8 B2 6 03. 0261
7 53101000035 | Leaf Chain 87(6000) K 4% 87 ¥ 1
7 53101000062 | Leaf Chain 83(5500) A 4% 83 1
7 53101000064 | Leaf Chain 79(5000) e 1
7 53101000066 | Leaf Chain 75(4500) A 4% 75 1
8 53105000006 | Chain Fixing Plate HER 2 30. 04. 095

23




4.1 Hydraulic System (Double Mast)
WERG (15D
Ttem Part No Description Qty Applied Date Remark
F5 KRG £ S HE & il B #7 &E
1 40204000011 | Bolt LS 4 02.01. 30810
2 30803014001 | Combined Sealing Washer WA E R 8 03. 0482
3 40121000425 Steel Penstocks AR 1
4 40301630002 | Tilt Cylinder 4 3 T 2 02. YG. 20411
5 40121000426 Steel Penstocks wE 1
6 40101140199 | Hose H.P. (2000) EERE 2 02. YYL. 3497
5, l 6 40101140099 | Hose H.P. (2500) wERE 2 02. YYL. 32823
” ? 6 40101140095 | Hose H.P. (3000) EERE 2 02. YYL. 32816
5/}. 13—12—“\ 6 40101140164 | Hose H.P. (3500) EERE 2 02. YYL. 32832
6 40101140101 | Hose H.P. (4000) EERE 2 02. YYL. 32826
7 30301140002 | M14X1.5 [ 852 2 03. 02860
8 40201140007 | Joint Bk 2 02.01. 324321
9 40221000004 | Plug #E 4 02. 01. 30821
10 40207000010 | 0il Pipe Seat B 1 02. YYL. 2414
11 30101080003 | Bolt M8X20 LS 2 03. 0357
12 30411080002 | Spring Washer 8 2 4 14 03.0012
13 30401080001 | Flat Washer 8 A 14 03. 0050
14 40405000024 Explosion proof valve 7 & & 1 02. 01. 30480
15 30803018001 Combined Sealing Washer A5 A 10 03. 0484
16 40102180007 | Hose H.P. EERE 2
17 40204000001 | Bolt L4 2 02.01. 2369
18 50204180001 | Screw Plug BE 2 03. 0989
19 40201180005 | Straight Joint HEL 3 02. 01. 324329
20 40405000029 | Slow Drop Valve Spool e R 1R 1 02.01. 0103
21 40221000019 Slow Drop Valve Housing EA- 3 1 02. YYL. 2410
22 40101140371 | Hose H.P. (2000) wERE 2
22 40101140372 | Hose H.P. (2500) wmERE 2
22 40101140364 | Hose H.P. (3000) mERE 2

24




4.1 Hydraulic System (Double Mast)

BERS (KI5

AR

19\/:5“/21‘?&1%11\

0/1; ;

Ttem Part No Description Qty Applied Date Remark
i KA £ S #HE & A H &E
22 40101140365 | Hose H.P. (3500) wERE 2
22 40101140366 | Hose H.P. (4000) wERE 2
23 40101180047 | Hose H.P. wERE 1
24 40101220069 | Hose H.P. wERE 1
25 40111320012 | 0il Return Pipe 5] 3 1 40111000001
26 54013000004 | Hoop 4 2 03. 05384
27 40410000009 | Tank Cover A IR A 1 30. 04. 180
28 30201080003 | Screw M8X16 B2AT 8 03. 01530
29 54013000002 | Hoop Eickiid 2 03. 05381
30 40111160010 | 0il Resistant Tubing fiit o4 & 1 02. YYL. 3094
31 40206000003 | Right Angle Adjustable Joint  H £ 7 J#k 1 02.01. 2201
32 40202000009 | Right Angle Adjustable Joint 2 # ¥ ¥k 1 02. 01. 32780
33 40401024086 | Hydraulic Pump Assembly 71 8 1 02. DLDY. 3981
34 30101080004 | Bolt M8X 16 L4 S 4 30. 35. 0299
35 40412000010 | Filter Screen E 1 02. 01. 9051
36 40410000010 | Fuel Tank Cap A = 1 02. 01. 30423
37 30201100022 | Bolt M10X20 [ 8ES 2 03.0163
38 30411100002 Spring Washer 10 A 2 03.0014
39 30401100002 | Flat Washer 10 A 2 03. 00513
40 40408000011 | Hydraulic 0il Tank bE 1 30. 04. 181
41 20303010276 | Control valve % 1B 4L 1 1

25




4.2 Hydraulic System (Triple Mast)
WERSG (=015
Ttem Part No Description Qty Applied Date Remark
e KA £ S & & A H %
1 40101140155 | Hose H.P. (4500) wERE 1 02. YYL. 32916
1 40101140177 | Hose H.P. (5000) wERE 1 02. YYL. 32907
1 40101140182 | Hose H.P. (5500) wERE 1 02. YYL. 32939
1 TQ 1 40101140326 | Hose H.P. (6000) B R E 1 02. YYL. 32892
’ A 2 40101140153 | Hose H.P. (4500) wERE 1 02. YYL. 32915
16137 8/ F 2 40101140172 | Hose H.P. (5000) EERE 1 02. YYL. 32906
J 9} | 2 40101140184 | Hose H.P. (5500) BERE 1 02. YYL. 32938
g ot 2 40101140022 | Hose H.P. (6000) R 1
I (Q 2/ 3 40204000011 | Bolt S 1 02. 01. 30810
4 30803014001 | Combined Sealing Washer e EHE 8 03. 0482
% 4 d 5 40122000027 | Steel Penstocks e 1 02. YYL. 32880
%“\5 6 40301630002 | Tilt Cylinder 15 4% Je 2 02. YG. 20411
:'3‘5: m », 4 ‘5?6 7 40101160140 | Hose H.P. (4500) wmERE 1 02. YYL. 32917
;) 131: 7 40101160159 | Hose H.P. (5000) wERE 1 02. YYL. 32908
32/4 7 40101160163 | Hose H.P. (5500) ERE 1 02. YYL. 32940
33/8Ql / 2HH'1 7 40101160051 | Hose H.P. (6000) & ERE 1 02. YYL. 32897
25 ? 0/27 8 8 30301140002 | MI4X1.5 B2 3 03. 02860
. 35 9 40201160017 | Joint Bk 1 02.01.31126
30_31_L37 10 40101140151 | Hose H.P. (4500) &R E 2 02. YYL. 32914
10 40101140159 | Hose H.P. (5000) EERE 2 02. YYL. 32953
10 40101140173 | Hose H.P. (5500) EERE 2 02. YYL. 32937
10 40101140025 | Hose H.P. (6000) &R 2 02. YYL. 32889
11 40201140007 | Joint sk 2 02.01. 324321
12 40122000031 Steel Penstocks AR 1
13 40405000024 Explosion proof valve I & 1/ 2 02.01. 30480
14 30803018001 | Combined Sealing Washer PR ] 12 03. 0484
15 40121000350 | Steel Penstocks WE 1 02. YYL. 4055
16 40204000001 | Bolt %3 3 02. 01. 2369

26




4.2 Hydraulic System (Triple Mast)
WERSG (=015
Ttem Part No Description Qty Applied Date Remark
e KA £ S & & il B #7 %
17 40102180011 | Hose H.P. wERE 2
18 40201180005 | Straight Joint HEk 4 02. 01. 324329
19 40207000010 | 0il Pipe Seat I 1 02. YYL. 2414
1 TQ 20 40101160280 | Hose H.P. (4500) EERE 1
5 20 40101160281 | Hose H.P. (5000) wERE 1
; F 20 40101160282 | Hose H.P. (5500) wERE 1
ﬁ 20 40101160283 | Hose H.P. (6000) wERE 1
1, : 21 40405000029 | Slow Drop Valve Spool 92 e 1B IR 1 02.01. 0103
[ ri:? 2/ 22 40221000019 | Slow Drop Valve Housing 9 [ 1B 51 3% 1 02. YYL. 2410
23 40101140367 | Hose H.P. (4500) B E 2
% : d 23 40101140368 | Hose H.P. (5000) R R 2
%‘\5 23 40101140369 | Hose H.P. (5500) wERE 2
35 m b. % 23 40101140370 | Hose H.P. (6000) &R E 2
) ? \134» 24 40101180047 | Hose H.P. wERE 1
32/+ 25 40101220069 | Hose H.P. ERE 1
:’2’4: 33/{1 26 40111320012 | 0il Return Pipe ] 1 40111000001
27 54013000004 | Hoop 4 2 03. 05384
28 40410000009 | Tank Cover A4S 1 30. 04. 180
29 30201080003 | Screw M8X16 BT 8 03. 01530
30 30411080002 Spring Washer 8 4k 12 03. 0012
31 30401080001 | Flat Washer 8 A 12 03. 0050
32 54013000002 | Hoop Eickiid 2 03. 05381
33 40111160010 | 0il Resistant Tubing Tt stk 1 02. YYL. 3094
34 40206000003 | Right Angle Adjustable Joint 2 1 ¥ ## L 1 02. 01. 2201
35 40202000009 | Right Angle Adjustable Joint 2 ¥ L 1 02. 01. 32780
36 40401024086 | Hydraulic Pump Assembly 71 80 1 02. DLDY. 3981
37 30101080004 | Bolt M8X16 i 4 30. 35. 0299
38 50204180001 | Screw Plug EE 1 03. 0989




4.2 Hydraulic System (Triple Mast)

BERS (ZRI15

"
.
w
.~
N -
AT
= —

Ttem Part No Description Qty Applied Date Remark
i KA £ S #HE & A H HiE
39 40412000010 | Filter Screen E 1 02. 01. 9051
40 40410000010 | Fuel Tank Cap 48 = 1 02. 01. 30423
41 30201100022 | Bolt M10X20 43 2 03.0163
42 30411100002 | Spring Washer 10 A 2 03.0014
43 30401100002 | Flat Washer 10 T 2 03. 00513
44 40408000011 | Hydraulic 0il Tank WA 1 30. 04. 181
45 20303010276 | Control valve % % 18 1

28




9.

1

Electrical System (Double Mast)
HA ARG (0130

:
Thbre % joe
S VR R
el ”[

~u e . =k -
S ey
-.,&‘lﬁ““- ”E- jFLJ_..-f

.
\
2.y

e

\Enateaze

Ttem Part No Description Qty Applied Date Remark
F5 KA £ S HE & A H &E
1 70601000006 Electricity Meter z 1
2 70104000006 | Hand Brake Switch AR 1 02. 01. 2248
3 30251050015 | Screw M5X12 B2AT 2 03. 0083
4 20203000433 | Bracket &3 1 30. 04. 045
5 70331000408 | Electrical Mounting Plate BLIEAR 1
6 30201080005 | Screw M8X25 B2AT 4 03. 01560
7 30411080002 Spring Washer @8 A 8 03.0012
8 30401080001 | Flat Washer @8 A 8 03. 0050
9 70331000412 | Electrical Mounting Plate IR 1 20202001692
10 70302000010 | Controller HHE 1 02. KZQ. 2161
11 30201040008 | Screw M4 X35 BEAT 2 03.0122
12 30201060020 | Screw M6X16 B2AT 4 03.0147
13 30401060001 | Flat Washer @6 A 4 03. 00512
14 30411060002 | Spring Washer 6 B 4 03. 0011
15 70302000026 | Controller HHE 1 02. KZQ. 2307
16 70331000005 | Connecting Strip B4 1 16. 0481
17 70331000008 | Connecting Strip B4 1 16. 0621
18 70701000003 | Fuse e 2 02. 01. 2000
19 70711000001 | Fuse Base bl 2 02.01. 3057
20 70331000009 | Connecting Strip EEH 1 16. 0622
21 70303000001 | Contactor B 1 02.01. 2163
22 30211040011 | Screw M4X25 B2 AT 4 03. 0223
23 70103000002 | Sensitive Switch WX 2 02.01. 21820
24 70109000002 | Proximity Switch BN X 1 19. 0524
25 30211030005 | Screw M3X10 BEAT 2 03. 05361
26 70501240023 | Battery E- ] 1 02. XDC. 32832
27 70222000002 | Horn 9\ 1 02.01. 2218
28 30201080004 | Screw M8X20 B2AT 4 03. 01550

29




A
kr\£6l
T "l | o
£ bl It
e&wﬂZQ
=1 = | g
S| ©
o | o
oS | ©

[

=

8 &

..ma

—- B

—

o

o

<<

oW L

SEEE 3
B ®
| 4R

o

o

=

R

2 ¥

5 W

%2}

o

a
[
[}
< | oo
S| g
| ®
S| =
(&}
(&}
R .
L )
+ | o
o | +
o |
— | ©
m | @
— | —

o oS | =

= o | ©

o | S| S

v |8l

Hﬁ_bl
=

a 2| =
o | ©
~ | =

s

Aag g
D | ©
N |

L~

30

Electrical System (Double Mast)

HARS (ZH/IED

5.1

EX T - T
T TTTTTTPTORURNY
i FIEEEY Y
)]
-
;




Electrical System (Triple Mast)
HARG (

5.2

SED

N
e | = o~ o ™
S © > | © o ~ [ o | @ 3 0 © | ©
5 3 < | O | — ) o[ S| © 0 — 0 | 2
= N < | = | N N o~ S| S| = — | © N | o = | »
E & N|low|lo|lo|l |l Ll 2|~ |||~~~ |N|on|w|o| o N | o[ L
~ el Llole|la|lo|l ||l =] L] ] |||l N|N| Lo = © N BT I B G S
S|l S| || R =[N =|S|lo|l=|l=2l=lo|F|loe|la|l=|=|o|S | = | =28
clelelgl|=lel=le2e|S|ele|=e(ee|S(e|=e|=2=2]° olo|lo| x| S
dld|S|o|ld|d|d|d| B3| S| d|ld|lad|S| S| S| B || B3| B [ e S S o
S|l | m | |lo|lo|lo|lo|c|lo|loc|lo|lo ||~ o|lo|lo|lo| =
o
=
| K
..ME
-~ B
—
o W
=
=
= I
WLWm%lllelZle4422111121488114112
=
#| A | AR B ES HE | ok | ok | i 3 | K
— — = 3=
LI I e B B = e B IR - B T -~ = = - O O e = S el - 2 R - B g = B S =
Rl IR AN U O U GO I G - 2 - - = O B A A I~ I~ - - B2l S A 2 - S S O <
5
= g 2
2
R = =
[SEER) o A
7 o0 0
3 IS =
= L =] o [ee] o
v | © e o | o o < o - <
5 = 5 gl N 3 2| % E
han 5
= | & 2 S| o 3182 st < | 9| 3 e st
»n | = ¥l © ) n|lunlwn|lwv| =|wv| o = o | © =
slel2| (2|8 sl%]2]% el w| = S2|S 5 s2] |R]E ’
= | X sl o X| | X]| 2| | o sl el s [ X ol X || X >
S} [S] [fe} 3] — = — <o 2] = 2] o o o o = > e = 2] 5] [ee} S} +
— & = + e — = — = © © + + + + = o = © o = o= B o
~ m 5} ~ e} =} = o0 m Q S) [S) o + o0 = ~ ~ B £
+ 2| x| 2| s =2 S| = =} ©c | 9| 9| o = ~=| 2| < + = | | o | -~
ol | ol 0|l ofl=|lol=|lol=]| "ol o|le|lcs|l sl sl o a|o|=]|+] ol c|] o of ] =
ol sl sl s o]l gl sl c| sl | w]lolalc|lc| sl s]c| s g cs| o s| s o[
— | 8| o] &| =| ol ol ol ol —=| | 2| 2| S| ol | ol ovo|lo|lo|la|la|l—=|0o] o|—=]| | &
O | Em |l |lealm|lolw|loln|lm|lun|la|lc|lo|lo|lo|lo|lvw|lvulrnln|ln|@m|E|lv|@| A
o c|lolw|lo|la|lolw|lw|lo|l || || =|lo|lwv|o| ~||w| | 4[|l | =] x|
= Slo|l=m|ln|~ |l =l | Q|lo|lo|lo|loc|lo|oc|lc||—=|lo|loc|loco|leclolocoloclo|la|lo
| S S|lo|lf|l x|lo|lSs|locloc|lo|o|oc|loloclos|los|os|lo|lclo|lslosllolcsloslol D
» T lo|lo|o|lo|lo|lololololc|lo|loc|loclo|lo|lo|lo|lS|lololololololslD] S
¢ Y|l o|lo|lnw|o|lo|lolF|ocoloe|loc|lo|loco|loclclocolololF| S|l ||| S| S| F| S
T ~ |||l |lo|lS|o|lo|lo|o|o|lo|lo|lo|o|o|o|lSc|lo|lo|lolo|lo|lo|lo|lolD|a] S
[ — |l ¥ | ==l 2| (g == 1N = = | | =2 =] =] 2| | | =] =] ]| = || =]
o|lo|lw|oS|lan|lololo|lole|l =l —~|lo|l9|lx|xn|lx|l~|S|lo|l~|loco|lax|lq|lo|lo|o]| S
S|l = ||| @ |oldla|la|lF|l Il |lal=ldlg| Tl =0 =
S|lo|lo|lo|lolo|lo|loco|lo|loc|lo|loc|lo|lo|lc|loco|locoloclocololo|lo|lololo|lo|lo]| o
[SS ISE N=re S N T I B (- B S o e T A= T IS I IS IS I S IS - N R R e S R R
=]
g o
S o N[ ow | || o|[~]|0o|o|o N | w | | o] ©|~]| o
— —
— N[ | HF|O O~ 0= 4] S S ===l NN
-5} =)

................ 4g-- eI srffeszazanafn

J
Tun Py
mrmmmmaw 4 mmmmmmsmmsmememndy
R, L R R R R
h

s f s ssssssss s
'Fey ;. BEEFEEEEEEEEEERERE FEFEEEEEEEEEE PEEFEFEEEEEE
#ad / REIFERFAIEREFIFIREF, FRTERGFIEIFFEEEY," WIFIRERETEIEETERE
ﬁwﬁln P e e e i R T R mm. L o v e e e A
B g e A e e .
i dsssd f Basssssssssssssaad F Ry L L S fy SEEEEEsEEEEEEEREY
o ﬁ..wlnl.h__ e %.ﬂ..\n. lllllllllllllll .uw

i e o e i o e e

= Rl 1

31



Remark
-4

03. 05361
02. CDQ. 0014

Applied Date
& B

Lt

Qty
#
4
1

FEE

HRAT

B

Description

Screw M3X10
Battery charger

Part No
R
30211030005
70411010071

Item
75
29
30

Electrical System (Triple Mast)

5.2

RED)

=4

HARG (

ey o

¥

£
Fgy B

5 s

¢
FEF ¢ BERFIIIIFEEFEREREY JRRERIFIFEFEIEEY WEERIEEREIEIEITEEE.
L x ’ L
1.n.k|||.|._. P ...nhnuuuhhluhhh.ulu.uuu.uuulu. Al ..hnunnnnuunu.|unnkr..... R;nuhhhhnhnnhnluhnh.u....n &
=l

V Ty -
.uur-um S BRI FAr R, EERIIRIIIIRIGE

|¢ s .ﬂmuumMmmm.w"Mw.uﬂlﬂummm TEEEEESEEREIEEEEES mmu-ﬁWt.m TEEEEEE ¢.v 5, X

SEEESES S FESSSRRT ¢ FEFrESFEESEEE
i

o

sasssssssssssd! hisssssssssssss

i

32



5.3 Wiring Harness Assembly

Lo K
T0:Throttlem# & Ttem Part No Description Qty | Applied Date Remark

mm T0:Horn switchWFF% . , . .
- = par B & & ! N
\““' §f Combination lockHH# i A A% #E ERHH &

T0:Tilt stitchﬂﬁ}f* f T0:EMERG. REV switch® R FF% A 20104030226 | Control line assembly wH R AN 1

T0:Lift/Lover switchtMF% '_' A~ ‘:: T0:Mode switchBATF%
To: Interlock sutchﬁﬂﬁ* ~ 10:Steering motor encoder$é W MHHHE
T0:Meterst i3 g @ ;.‘ 2 10:Motor encoder BHLAME

/ % 70:Braked %
T0:Battery CANAMCAN g, [ —L—=" S To:Motor temperature sensor RHlEKAES
T0:Corner potentiometer$fi ifr ¥y To:Nedian switch i %
10:Main contactor:EME @ o J0:Electronic Flash®FR%E
o A\ Y 2 To: High Linit switchREF%
10:Pedal switchBHFF* g N To: 1.8a svitch L8aFFR
’ — %3 10:Reduced switch@EHMFE
T0:Controller BHESE T —,— T ——
= X

10: Down switch kA%

T0:Key switch $H&F% &5 - N 1\ p
T0:Arm switch PEFX® .\l\\f/’-—' 10: B+ Iﬁ B .Up sn‘tchj:ﬂ'ﬂ‘*'
'i' ’,/“\ = 10: Truspet 0:Tilt switchHiffF%
o 10: 3§l T0:Forks move switchBFIH %
T0:Control ler B %

10:Programning port§Fgn T0:Controller EHF

33




5.4 Cable Assembly
FHL 20 L
3 Ttem Part No Description Qty Applied Date Remark
£ / Fe e 4 g | EREH &
4 o«
A 20104030227 Power line components o kL 1
2 1 20104030239 | Battery Plug Cable R A Sk B 1
2 20104030238 | Car Body Plug Cable 2 fR 3 Sk L 4 1
3 20104030228 | Fuse—Switch Cable AE-REEAL 1
) 4 20104030229 Pump Power Line + AL IE AR B 40 4 1
5 20104030230 | Pump Power Line - TSR L 4R 4 1
6 20104030231 | Motor U-Phase Cable TABENUBHL 1
7 20104030232 | Motor V-Phase Cable TRBHNVELL 1
8 20104030233 | Motor W-Phase Cable TARBHWELL 1
B R4 B B
9 20104030234 Steering Controller+ 1
B 1 5 4 B R
10 20104030235 Steering Controller— 1
sk

34




FAF B IR 2% b il 3 7R OR B AR R AL !

The power of interpretation of this part catalogue will be preserved by the manufacturer eventually!

35



	1.1
	Body System
	车身系统
	1.1
	Body System
	车身系统
	1.2
	Drive assembly 
	驱动总成
	1.2
	Drive assembly 
	驱动总成
	1.3
	Balance Wheel Assembly
	平衡轮组件
	1.4

	Guard arm assembly
	护臂总成
	1.5
	Pedal assembly
	踏板组件
	1.6
	Cover Assembly
	面罩总成
	2.1
	Handle Assembly 
	手柄总成
	2.1
	Handle Assembly
	手柄总成
	2.2
	Control Pod Assembly
	手柄头总成
	2.2
	Control Pod Assembly
	手柄头总成
	2.3
	Control Valve Assembly (two spool) 
	多路阀组件（二联）
	2.3
	Control Valve Assembly (two spool) 
	多路阀组件（二联）
	3.1
	Double Mast Lifting System 
	两级门架起升系统
	3.1
	Double Mast Lifting System 
	两级门架起升系统
	3.2
	Triple Mast Lifting System
	三级门架起升系统
	3.2
	Triple Mast Lifting System
	三级门架起升系统
	3.2
	Triple Mast Lifting System
	三级门架起升系统
	3.3
	Two Stage Door Rack Cargo Fork Rack
	两级门架货叉架
	3.4
	Three Level Door Rack Cargo Fork Rack
	三级门架货叉架
	3.5
	Chain System (Double Mast)
	 链条系统（二级门架）
	3.5
	Chain System (Triple mast) 
	链条系统（三级门架）
	4.1
	Hydraulic System (Double Mast)
	液压系统（二级门架）
	4.1
	Hydraulic System (Double Mast)
	液压系统（二级门架）
	4.2
	Hydraulic System (Triple Mast)
	液压系统（三级门架）
	4.2
	Hydraulic System (Triple Mast)
	液压系统（三级门架）
	4.2
	Hydraulic System (Triple Mast)
	液压系统（三级门架）
	5.1
	Electrical System (Double Mast) 
	电气系统（二级门架）
	5.1
	Electrical System (Double Mast) 
	电气系统（二级门架）
	5.2
	Electrical System (Triple Mast)
	电气系统（三级门架）
	5.2
	Electrical System (Triple Mast)
	电气系统（三级门架）
	5.3
	Wiring Harness Assembly
	线束总成
	5.4
	Cable Assembly
	电缆总成


